CROSLEY

FURNITURE

Credenza Dog Crate

CF4504




PART LIST

A

R A

Top Panel Bottom Panel Left Panel Right Panel
1PC 1PC 1PC 1PC
G
Door Panel Back Panel Back Partition Rail Support Foot
1PC 2 PCS 1PC 1PC




HARDWARE LIST

#1 #2 #3 #4 #5
@
Y Ty = =
@8 x 30mm @1/4" x 1-1/4" @5/32" x 3/4"
Wood Dowel Bolt Small Bolt Spring Washer Flat Washer
22 PCS (Extra 1) | 11 PCS (Extra 1) 4 PCS 11 PCS (Extra 1) | 11 PCS (Extra 1)
#6 #7 #8 #9 #10
LI % %/
@3 x 15mm 33 x 12mm
Screw Short Screw Thumb Latch Handle Allen Wrench
27 PCS (Extra 1) | 8 PCS (Extra 1) 2 PCS 2 PCS 1PC
#11
Safety Strap Kit
1 SET

ADDITIONAL TOOLS (Not Provided)
Note: It is not recommended to use power tools during assembly.

o
%\‘W Phillips Head Screwdriver
Q)
Note: Wood dowels are intended for alignment. Additional clearance

between wood dowel and pre-drilled hole is intentional for ease
of assembly.




Please do not use tools to assemble this unit unless specifically indicated.

Reference the images above any time the instructions state "lock the hardware".
Note: Be sure to check all hardware is locked when completed.

Step 1. Attach left panel (part C) and right panel (part D) to bottom frame(part B) using
wood dowels (part #1), bolts (part #2), spring washers (part #4), flat washers
(part #5) and allen wrench (part #10). Attach support foot (part H) to bottom panel

— ~-
N 2 oS
~ AR R N\
aakRkiRkk: \
A \“}\33"%§§§\\‘§%%3\“' \
- SRRt RRES 9
AT LI L RARE R R
- AR AU NANAL
AN LIRS L RN \
AT RN S RTT TR AT RN AS
S AN NN AW
e “:“ ‘}\\\\\ Q‘t‘tg““‘ |

NS AN AN
"-‘QS“QS\\\‘“‘
‘\F::“\i\\

& X6
& x4
@ x4




Step 2. Lay door panel (part E) down on a soft flat surface, such as carpet, as shown
below. Attach thumb latches (part #8) to door panel (part E) using short screws
s head screwdriver.
)

[

|
|
|
|
|
|
|
!
|
)

UNLOCKED

Step 3. Attach door panel (part E) to assembled unit (parts B,C & D) using wood dowels
(part #1), bolts (part #2 ), spring washers (part #4), flat washers (part #5) and

allen wrench (part #10).

Note: It is important to adjust levelers once fully assembled and upright. Extend
adjustable leveler until it's firmly in contact with the floor. If relocating, adjust
leveler as needed until it's firmly in contact with the floor in new location.

#1 & x5
#2 o x7
#4 © x7
#5 © x7

#10%x1




| it
ne n|
pa led u
ttom mb
bo se
to as e.
G) ) to ar
rt A rdw
il (pa art hardv
rai | (p the
ition ne k
r_t|-|:|o pa Ioc
a top nd
h bacljxftacr;t e
" Atta:rt #1);3!8 (pa
nont. / (pddOW
uni d dO. gw
lly w )
fu Ing & G
e S
Car B) u D, E
4. art C,
Step (p rts
(pa

NN
v ;»'\\-m\uy o uw.;«-n;
5i‘}‘ﬁ{‘!‘hﬁ‘tﬁ‘!‘t&{\'l ‘J:.‘I‘iv}t%i't't\‘l‘i‘e
"*2‘5331‘2"l‘l‘}i‘?ﬁﬁi‘!‘ ‘I‘i‘l'I‘I‘i“'I‘I‘I‘i'i‘I‘i‘I‘I'i‘I
‘(‘A\'-*M’,‘o.\‘.«\\x‘ i w.x‘\‘.x‘.«\\‘.‘.‘\\
\'Aw&'ov.\x\\w ‘cI\\‘.‘c}\\«w.‘c:.\4
5"2‘}(-“' 4-1'32':‘5“1‘1 i‘?'\I‘x\i't‘i'i‘!'i‘\}l‘}l‘}
K RO u\unwn\\uw
R R \wuunuuu«u
R RO uuuumuum
R »\\\x\\\u‘ 'cwe.n-v-uﬂ\‘:e.x‘m
R RO \w\un-uu\un
S RO u\nnnnuum
Ry m‘.\\\‘ 'cee.«'.:\\xa‘a.\uxn\
i R c.\‘.w.w \u\.\x\x\m\\u\\\
R m.wc.\' ‘c’\'.\\\x\‘.x‘,\\x\\\
i R uunvu u\nuwun\uu
‘ i e *‘\‘.‘e.'c:-\ ‘:‘v.\'e‘\\‘aea,\'.w‘*
~':,~,,'r,'.,",,4 AR mmm mum\m-mu
,'.'..".:',»:'.:M B A‘A‘.«':-‘e ‘cm\uﬂ\x\m\x\m&
'.".'.4",':.'."," o MU‘ nnn» ! nuu\un»un
S P nnu»\u\nmn
4.','.~"~,',, it R ) hnuu\un»un
i R K u»un\un»mu
i B ‘c‘\\&‘\‘A\‘.\\‘-\\‘.\:
it % K vnuu\uuuuv
| i K &\\“‘c.\\\‘c“»w«’\‘a
i X twun\unnuu
i K w»-cc.\x\'-‘.wm"
B \‘.\\&\'.'.\‘c.‘.vm‘m
S
R
S
R
i
o
nnuun
»uuuuu
m'wnuu
,~...m,.\
wl‘?::‘}i'l‘l‘i‘i‘a}ti
“‘2“':‘}1‘§»I»\31‘2'2"{\i~
;‘c.'\\uwl\\wlw
3 vi‘li‘éi‘i'i‘t'lﬁ‘i‘(‘l'i‘}i
X A\x‘v.-.w.x‘.xw.x
i A‘.n'.u‘.ﬂ\'.\xmx
o ve.n\\xﬂ‘.‘.m\m
RO mmm\mm
..&‘.,‘,‘\.’\. \\.‘»“_‘“‘.‘,’M’u.
unnu\» nnluu\u
mnx‘.‘«.‘c.\'." e.x‘.\\‘:\"“
‘mmmuu R
,v.:m-e.\‘.n\:-\ R

iy
S
R
X ":‘:‘:’:‘:“

R

11
X

>

#1

sing
G)u

&

D

C,

B,

A,

rts

it (pa

nit (

d u

ble r.

m e

) to asscfewdrlv
F ds

rt a

a he

pa”elsp(rﬁ"ips
k d

C an

h ba #6)

C rt

age
dam
. g,

. pin

t tip

en

rev

top

lled

insta

NS

ust be

1) m

#1

rt

it (pa

kit (

p

str? .

hoaley e
rtant: nd

(o) a

Imp

\
|

le
(0]
the Ztrap
/Keepafety
i Se
" for war
)/ hard

~

g

y AR
"f"v";‘:"‘:":‘:‘ \
KO A \XX

X8




Step 6. Attach handles (part #9) to door panel (part E) using small bolts (part #3) and
phillips head screwdriver.

OO
A)
AR )
OO
R
4 A‘A‘“
QA

< Wf
" ':0":"
i




#11 C D E
4 ’i‘i‘\f‘\' S
| | )
@8*3/4" @8*1-1/2"
Safety Strap Kit| Wall Anchor Washer Short Screw Long Screw Safety Wall
Strap
1 SET 1PC 2PCS 1PC 1PC 1PC

SAFETY WALL STRAP INSTALLATION
Note: It is highly recommended to install this safety strap kit to prevent tipping,damage
and/or injury.

1.Insert short screw (C) through washer (B) and safety wall strap (E) and attach to
back panel (part F) using phillips head screwdriver.

2.Drill a 11/32" hole where you want to secure the unit. The drilled hole will be at the
same height as the hole in back panel (part F) where the safety wall strap (E) is
attached.Tap wall anchor (A) into the hole.

3.Insert long screw (D) through washer (B) and safety wall strap (E) into wall anchor
(A) using phillips head screwdriver.

Note: This item is not intended for clothing storage use.

A WARNING

@ Children have died from furniture

tipover.To reduce the risk of

furniture tipover:

. ALWAYS install tipover restraint
provided.

. NEVER put a TV on this product.

. NEVER allow children to stand,
climb or hang on drawers,doors,
or shelves.

. NEVER open more than one
drawer at a time.

. Place heaviest items in the
lowest drawers.

S

oS
oS
SSSSS

==
S
LSSSSISSS
s

<

SSS
S

==
LOSSSSS
S

5

oS
SSSS

SSSS

SIS
oSO

<
<

<

SSSS

P

This is a permanent label.
Do not remove!




